
1title

2018-28 He Rautaki Whakahaere Rawa mō Te Wai Paranga Pukapuka 1

TREATMENT PLANT
Te Taupuni Whakatika

2018-2028 WASTEWATER ASSET MANAGEMENT PLAN
He Rautaki Whakahaere Rawa mō Te Wai Paranga

volume one | Pukapuka Tuatahi

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604



2

2018-28 Wastewater Asset Management Plan Volume 1

document control

Document Name
2018-2028 Wastewater Asset Management Plan 
Volume 1 - Treatment Plant

Prepared By
Steve Ilkovics, Asset Operations Planning Lead 
Cristina Gonzalez, Asset Engineer

Reviewed By Mark Hall, Manager Three Waters

Approved By David Langford, Infrastructure Manager

August 2018

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604
[...]
the sea via our outfalls. Discharge of treated effluent to the sea is regulated by conditions 
in the specific resource consents, ensuring water quality is at accepted environmental 
levels.

Wastewater solids from mechanical screening plant are disposed of to landfill.  Activated 
sludge solids produced from the bioreactors are mechanically dewatered, thermally dried 
and sold as the fertiliser Bioboost ® through a private distributer Bioboost Ltd.

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604



6

2018-28 Wastewater Asset Management Plan Volume 1

1. introduction
The key issues in relation to the WWTP are:
• Capacity – with regard to population and industrial growth and maximum capacity of 

the WWTP.
• Compliance – in relation to environmental impact and minimising the impact of 

overflows. 
• Biological and Chemical Oxygen Demands – with regard to capacity to process waste 

given the changing and growing demand.
• Dewatering and drying capacity for wastewater solids.
• Biosolids specifications - to meet pathogen and vector attraction specifications.
• Controlling contaminants entering the plant through Trade Waste bylaws 

enforcement.

Our operators continually monitor the effluent quality to ensure that both public health 
and the environment are protected. 

Levels of Service
The levels of service for the WWTP are mainly determined by the requirements of 
resource consents for discharge from our wastewater systems, biosolids specifications 
and by the demand on the system caused by population growth.   

The WWTP supports keeping customers satisfied with our wastewater service and the 
community expectation that we will manage wastewater discharges to comply with all 
resource consent conditions. Also producing a high quality biosolid Bioboost ® that meets 
product specifications.

Future Demand
Over recent years a number of projects have been completed to ensure the capacity of the 
wastewater network and its components is sufficient to meet future demand forecasts.  
An Upgrade Master Plan was published in 2010 and since then the following major works 
have been completed, aimed at meeting forecast capacity through to 2040: 

• Completion of the Waitara to New Plymouth sewage transfer pipeline and 
reconfiguration of the Waitara WWTP to a pump station.

• Upgrade of the aeration process capacity at NPWWTP.
• Installation of new improved sludge thickening facilities.
• Installation of new inlet works to be commissioned in 2018/19.

Over the period of this AMP we plan to conduct further studies of potential future growth 
to ascertain system capacity limits and produce a Wastewater Master Plan.

Note: All financial forecasts are shown in inflation adjusted dollar values.

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604



7

2018-28 He Rautaki Whakahaere Rawa mō Te Wai Paranga Pukapuka 1

2. lifecycle management plan

2.1 Asset Description
2.1.1 General
We own and operate the WWTP in New Plymouth (NPWWTP), which treats raw wastewater 
prior to discharge of the treated liquid effluent to the sea. We also own two outfall lines 
at New Plymouth and Waitara and oxidation ponds at Inglewood.  The Waitara outfall was 
associated with the former Waitara wastewater treatment plant, which was modified to 
a pump station and trunk main in 2013. Wastewater from Waitara is now pumped to the 
NPWWTP.  The location of the NPWWTP is shown in Figure 1.

We treat and dry the solid component of NPWWTP wastewater to produce a biosolids 
fertiliser Bioboost ®. Biosolids are high in nutrients, such as nitrogen and phosphorus, 
and in New Plymouth’s case can be used safely as a general fertiliser.

Our current  resouce consents allowing discharge into sea or water courses are detailed 
at:
https://intranet/sites/Projects/Infrastructure/Quality/Lists/Resource%20Consents/AllItems.
aspx

The accuracy of data presented in this AMP has been assessed and graded in accordance 
with Section 5 of the Asset Management Strategy. 

Figure 1 Location of waste water treatment plant

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604

https://intranet/sites/Projects/Infrastructure/Quality/Lists/Resource%20Consents/AllItems.aspx
https://intranet/sites/Projects/Infrastructure/Quality/Lists/Resource%20Consents/AllItems.aspx


8

2018-28 Wastewater Asset Management Plan Volume 1

2. lifecycle management plan
2.1.2 New Plymouth Wastewater Treatment Plant
The general layout and main process components of the NPWWTP are shown in Figure 2.

Figure 2 NPWWTP process diagram 

The NPWWTP has the following characteristics: 

• Located in the eastern area of New Plymouth, on the lower Waiwhakaiho River Basin.  
• Takes raw sewage and trade wastes from New Plymouth City, Bell Block, Inglewood, 

Waitara and Oakura.
• Treats an average of 25 million litres of wastewater daily.
• Uses a biological treatment process known as activated sludge aeration to produce a 

high quality effluent.
• Discharges clean effluent to the Tasman Sea via a 480m ocean outfall.
• Dries the sludge (solid) component thermally to produce a fertiliser called ‘Bioboost’.
 

Asset Capacity/Performance
The original plant was designed for a peak flow of 840 l/s.  Following the aeration upgrade 
in 2015 we anticipate the plant has capacity to sustain growth through to 2040, with a 
predicted future peak instantaneous flow of 1,220 l/s in 2025.

A significant proportion of the total waste received at the NPWWTP comes from trade 
waste.  Raw untreated waste from industry is accepted by  individual agreements, 
sometimes with consent conditions applied under our 2008 Trade Waste Bylaw (as 
amended and readopted July 2013).

The Chemical Oxygen Demand (COD) is monitored seven times per month by a 24 hour 
proportional flow sampler.  In March 2017, the average COD was 9,277 kg/day and 
maximum 15,047 kg/day.  Industrial COD level is 20% of which Tegel Foods in Bell Block 
contribute 13%.

Milliscreens
Milliscreens remove solid debris from wastewater and protect the downstream processes.  
There are currently three milliscreens in service used on a duty/duty assist/standby basis. 
Based on the information available, we assess that each milliscreen has the capacity of 
420 l/s. This provides a capacity of 840 l/s with one milliscreen out of service and 1,260 l/s 
with all three milliscreens in service.

New inlet works to be commissioned in 2018/19 have three band screens each with 765 
l/s capacity at 50% blinding.  With both the new band screens in service the capacity will be 
1,530 l/s.

Grit Removal
The existing grit trap has an estimated design capacity in the order of 880 l/s. However, 
this grit trap has not been tested at such flows to determine if there is a marked drop-off 
in grit removal performance.

A new grit trap will be commissioned in 2018/19 which will address historic grit removal 
problems.  The capacity of the new grit trap is 915 l/s but is capable of handling 1,220 l/s 
at reduced efficiency.

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604



9

2018-28 He Rautaki Whakahaere Rawa mō Te Wai Paranga Pukapuka 1

2. lifecycle management plan
Aeration Basins and Clarifiers
The two bioreactors have a hydraulic capacity of 610 l/s each (1,220 l/s total).  The 
current inlet works struggle to pass this flow rate.  A peak instantaneous flow of 1,102 l/s 
measured in 2013 and the anticipated peak instantaneous flow of 1,220 l/s predicted for 
2025.

The new inlet works to be commissioned in 2018/19 will be more than capable of passing 
1,220 l/s and flows above this rate will have to be throttled at the Te Henui and other 
wastewater pump stations.

Storage at Shearer Reserve and Waitara wastewater pump stations help to reduce peak 
flow to the plant.  It is anticipated that storage at the plant will need to be increased to 
handle peak flows in the future.  

Clarifiers
There are three clarifiers which have adequate capacity to handle future peak flows up  
to 1,220 l/s.

Chlorination
The current chlorination plant has a design capacity of a maximum daily flow of 28,800m3/
day. This is adequate for both the current and forecast average daily flows through up 
to 2040, but not adequate for the current and forecast peak daily flows.  On this basis, 
we need to provide additional contact volume in the near future or increase the chlorine 
dosage to meet the chlorine contact time requirements of the current discharge consent.  
New dosing and bulk storage equipment scheduled to be installed in 2018/19 will ensure 
chemical storage is compliant with the Health and Safety at Work (Hazardous Substances) 
Regulations 2017 and dosing equipment is fit for future plant capacity and usage.

Outfall 
The outfall has a design capacity of 1,250 l/s under gravity flow. Therefore, the future peak 
flow of 1,220 l/s can be accommodated without pumping. 

Sludge Stream
The existing sludge processing consists of: 

• Gravity thickeners reconditioned in 2017 and one converted to a buffer tank.
• Belt press dewatering replaced in 2017 with new screw press thickeners.
• Thermal Drying Facility (TDF) with all dried product being sold as Bioboost ® with 

scheduled replacement in 2020.
• Sludge lagoon – used for emergency storage of sludge (usually when the dryer is out 

of service).

Settling Lagoon
The small lagoon is used to buffer plant solids inventory in case of prolonged TDF 
breakdowns.  Two 7.5 kW aerators were installed in 2017 on this lagoon to address 
potential odour releases. The large lagoon is not used but contains historic quantities of 
contaminated sludge. 

Thermal Drying Facility (TDF)
The TDF is used to produce Bioboost® from the surplus bugs (micro-organisms) that eat 
waste in the wastewater in the aeration basins at the NPWWTP. The bugs are separated 
from the effluent (water) in our clarifiers; concentrated in the thickeners; squeezed 
of excess water in the belt presses; then dried, sterilised and palletised in the rotary 
drier.   At the end of this process,  the bugs are  dead and in  a material form suitable for 
beneficial reuse.

Biosolids are manufactured in accordance with the 2003 Guidelines for the Safe 
Application of Biosolids to Land in New Zealand, which grade the product according to its 
quality and level of contaminants.  Bioboost® has  the highest grade for pathogens, ‘A’, 
which means the product is sterilised and safe to use.  Bioboost® meets the highest grade 
‘a’ for the eight metals of concern, apart from zinc and copper. Zinc is over the 300 mg/kg 
limit, with a recent annual average of 580 mg/kg and copper [at 180 mg/kg] is marginally 
over the 100 mg/kg limit. When used at the correct agronomic nitrogen rates of 200 kg 
total nitrogen per hectare per year, metal contaminants are not an issue and comply 
with recommended soil limits in the guidelines. This equates to a maximum Bioboost® 
application rate of 33 kg/100m2/year (or 330 g/m2/year).  Production of biosolids for the 
12017/18 year was 1,779 tonnes of which 1,731 tonnes was sold as Bioboost® and 48 
tonnes was sent to landfill due to being out of specification.

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604



10

2018-28 Wastewater Asset Management Plan Volume 1

2. lifecycle management plan
The typical nutrient analysis advertised by Bioboost Limited for the Bioboost® product is 
shown in Table 2.

Table 2 Typical nutrient analysis

Element Percentage
Nitrogen (N) 5.50%

Phosphorus (P 2.40%

Potassium (K) 0.40%

Calcium (Ca) 1.20%

Magnesium (Mg) 0.30%

Sulphur (S) 0.80%

Iron (Fe) + TE 0.80%

The Beca report, ‘NPWWTP Review of Dewatering Technology’ dated 15th July 2014, 
identified that replacing the existing belt dewatering process with a screw press would be 
advantageous and a project was completed in 2017.  Sludge cake dry solids fed to the TDF 
are now at 19-20% DS compared to a historic typical value of 14%.

The NPV analysis shows a clear cost advantage with the new technology extending the life 
of the thermal drying facility (TDF) and widening the options as far as sludge disposal is 
concerned in the event the TDF becomes inoperable.

Assuming the dewatering plant is upgraded to produce a sludge cake of >20% DS, the 
TDF will not require replacement to increase capacity. However, the plant is now 18 years 
old and requires major refurbishment to maintain it in service, estimated at $15.7m over 
the next 10 years. Given that the TDF is very expensive to operate in terms of energy, 
maintenance and operator time, in 2016 we investigated alternate drying technologies 
to establish whether it is more beneficial to replace the current TDF facility with a more 
cost effective technology than continue to repair and renew the existing facility.  This 
investigation resulted in the production of a Solids Master Plan and further scoping 
studies for replacement technologies was undertaken in 2017.  It is now planned to 
replace the TDF in 2020/21 based on the outcomes of these investigations.

2.1.3 Inglewood Oxidation Ponds
The oxidation ponds are no longer used in the water treatment process. They now work as 
equalisation ponds to store wastewater during high flow events when the pump station is 
overloaded, mainly during heavy rain. 

2.2 Asset Condition
Asset condition grades are given in accordance with Section 5 of the Asset Management 
Strategy.

No formal asset conditions are recorded in the asset inventory for the wastewater 
treatment plant and all assets conditions are recorded as 6 - Unknown.  Therefore 
the data accuracy for asset condition is classed as grade E – Unknown. This is a data 
integrity issue and is recorded as an action in Section 5 – Improvement and 
Monitoring Plan.

2.3 Asset Remaining Lives
The life expectancy data for wastewater treatment plant assets has been recorded in 
EAM. This data was provided by Beca as part of the 2016 statutory plant and equipment 
valuation and is therefore classed as grade B – Reliable.

Version: 1, Version Date: 11/09/2018
Document Set ID: 7819604



11

2018-28 He Rautaki Whakahaere Rawa mō Te Wai Paranga Pukapuka 1

2. lifecycle management plan

2.4 Asset Valuation
The value of the wastewater treatment plant assets is shown in the table below.

Table 3 Asset valuation

Asset Category
Gross Current 
Replacement 

Cost ($)

Annual 
Depreciation 

($)

Optimised 
Depreciated 
Replacement 

Cost ($)
Waste Water 
Treatment Plant 

109,424,268 2,185,055 62,160,400

Beca valued each asset component as part of the general plant and equipment valuation 
during the 2016 statutory valuation. Therefore, in conjunction with a well maintained and 
updated asset inventory, the data is classed as B – Reliable.

2.5 Operations and Maintenance
2.5.1 Operations  
The operations and maintenance plan for the treatment plant at New Plymouth includes 
routine monitoring of key processes by operations staff. Staff utilise daily, weekly and 
monthly work schedules to ensure the plant equipment is monitored, cleaned and 
serviced appropriately. Operations staff undertake first level diagnosis of any faults before 
engaging our mechanical or electrical contractors to carry out repairs. 

Outside of manned hours, a dedicated on call operator monitors key trends via a laptop 
with remote access to the SCADA system.

2.5.2 Maintenance
Our general approach to asset maintenance is outlined in the Asset Management Strategy.

Instrumentation and Electrical (I&E) Maintenance  
The in-house water and waste Electrical & Systems team maintains instrumentation and 
electrical (I&E) equipment at the WWTP. Any faults are either reported automatically or via 
the duty operator. The Electrical & Systems team administers a dedicated I&E contractor 
who undertakes all required I&E repairs, servicing and maintenance.

Planned  and  reactive  maintenance  for  electrical  equipment  and  instrumentation  at  
the WWTP is managed by the Wastewater Treatment Plant Coordinator, who is supported 
in‐house by the wastewater treatment technicians and the Electrical & Systems team.  